Report No.: GTSL202110000195F02

Radiated Emission Measurement

File ‘DALS Data #144 Date: 2021/10/19
100.0 dBu¥/m
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80
FCC 15B BOVE 1G-PK

70

60
FCC 15B BOVE_1G_AVG

50

peak

40 ﬂr/‘f"r;u
M%WWWW“WW

30

20

10

0.0

2310.000 (MHz) 2390.0

Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m

M/N: SM-BLBPAR20
Mode: WIFI 2422 MHz n(HT40)

Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " “(MHz) | (@Buv) | (dB/m) |(dBuv/m)|(dBuvim)| (dB) | " | em) | weq) | P/F | Remark

2390.000 43.26 3.90 47.16 74.00 |[26.84 | peak | 127 242 P
2 * | 2390.000 36.17 3.90 40.07 54.00 [13.93| AVG | 115 206 P
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Report No.: GTSL202110000195F02

‘ Test mode: 802.11n(HT40) Test channel: Highest

Radiated Emission Measurement

File ‘-DALS Data #145 Date: 2021/10/19
100.0 dBu¥/m

FCC 15B BOVE 1G-PK

70

60

FCC 15B BOVE_1G_AVG

) E\%M-MWWMMWVWWWWW
40 peak

30

20

10

0.0

2483 500 MHz) 2500.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m

M/N: SM-BLBPAR20
Mode: WIFI 2452 MHz n(HT40)

Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | “(MHz) | (@Buv) | (dB/m) |(@BuV/m)|(dBuvim)| (aB) |°¥°| (em) | (deq) | P/F | Remark

1 2483.539 45.02 4.28 49.30 74.00 |24.70 | peak | 119 54 P
2 % | 2483.539 38.65 4.28 42.93 54.00 | 11.07 | AVG | 126 103 P
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Report No.: GTSL202110000195F02

Radiated Emission Measurement

File :DALS Data #1486 Date: 2021/10/19
1000 dBu¥/m

FCC 15B BOVE 1G-PK

70

60

FCC 15B BOVE_1G_AVG

50

40 MWWMWW"W@WMWNNM peak

30

20

0.0

2483500 MHz) 2500.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity- 54 %
EUT: LED Bulb Distance: 3m

M/N: SM-BLBPARZ20
Mode: WIFI 2452 MHz n(HT40)

Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | MHz) | (dBuV) | (dB/m) |(dBuv/m)|(@Buvim)| (dB) | P | em) | eq) | P/F | Remark

1 2483.539 45.91 4.28 50.19 74.00 |23.81| peak | 108 214 P

2 % | 2483.539 39.21 4.28 43.49 54.00 |10.51 | AVG | 122 106 P

Remarks:

1. The tests were performed on lowest and highest freque ncies.

2. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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7.7 Spurious Emission

Report No.: GTSL202110000195F02

7.7.1 Conducted Emission Method

Test Requirement:

FCC Partl5 C Section 15.247 (d)
RSS-247 Section 5.5

Test Method:

KDB558074 D01 15.247 Meas Guidance v05r02
ANSI C63.10:2013 & RSS-Gen

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

e o o
N e o o
o o |
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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Test plot as follows:

Report No.: GTSL202110000195F02

Test mode: 802.11b

Test mode:

802.11g

Lowest channel

= xmqm Spectnum Anahizer - Swept 54

g Type: Log-Pwr

Cemer Freq 13.265000000 GHz A;;‘Hold: s

PNO:Fost o
IFGain:Low

Trig: Fres Run
#Atten: 30 dB

Ref Offset 1.95 dB
Ref 20.00 dBm

Stop 26.50 GHz|
Sweep 2.530 s (1001 pts))

[ Keysight Spectrum Anabyzer - Swept SA
R T

Center Freq 13.265000000 GHz

NO: Fast
IFGain:Low

Ref Offset 1.95 dB
Ref 20.00 dBm

2."2(‘-":

T35 GHz|
9.480 GHz |

Avg Type: Log-Pwr
—» Trig: FreeRun AvglHold: 10/10
#Atten: 30 dB

412 GH
-2.037 dBm|

T, WU,
e it

Stop 26.50 GHz
Sweep 2.530 5 (1001 pts)

=

Typs: Log-Pur

Avg
- Trig: Free Run AvglHold: 10110

Atten: 30 dB

Ref Offset 1.9 dB.
Ref 20.00 dBm

.1

Stop 26.50 GHz|
Sweep 2.530 s (1001 pts)

Start 0.03 GHz

HRes BW 100 kHz #VBW 300 kHz

[ Seysight Spectrum Acalyze - Swept 54
W7

Center Freq 13.265000000 GHz

Ref Offset 1.9 dB8
Ref 20.00 dBm

'1

Avg Type: Log-Par
Trig: Free Run AvglHold: 1010

#Atten: 30 dB.

PHO: Fost
IFGain:Low

Stop 26.50 GHz,
Sweep 2.530 s (1001 pts)

Highest channel

S ——

Csntar Freq 13.265000000 GHz

Avg Type: Log-Pur
e Trig: FreeRun AvglHold: 10/10

#Aten: 30 4B

Ref Offset 188 dB
Ref 20.00 dBm

10 dBldiv
Log

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

Start 0.03 GHz
#Res BW 100 kHz

#VBW 300 kHz

-ﬂ_—

111 -1 e ———
—

2

Avg Type: Log-Pwr
. Trig: Free Run AvglHold: 1010
#Atten: 30 dB
Mkr1 2.465 GHz|
-2.055 dBm

Stop 26.50 GHz.
sweep 2.530's (1001 pts),

30MHz~26.5GHz
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Report No.: GTSL202110000195F02

Test mode:

| 802.11n(HT20)

‘ Test mode:

| 802.11n(HT40)

Lowest channel

[ Kepoght Spectrum Anlyeer - Swept 54
&

Center Freq 13.265000000 GHz

o st

Ref Offset 1.95 dB
Ref 20.00 dBm

—». Trig: FreeRun
#Atten: 30 dB

i A

Avg Type: Log-Pwr
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B N
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Center Freq 13.265000000 GHz
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o
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Stop 26.50 GHz|
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FUNCTION

Middle channel

[ et Spectnam Analyzer - Swvept 54
g -

Center Freq 13.265000000 GHz
Foaiom

Ref Dffset 19 dB
Ref 20.00 dBm

~». Trig: FreeRun
sanen: 30 4B

Type: Log-Pwr
Auu|Hl\d 1010

Mkr1 2.439 GH.

Stop 26.50 GHz|
Sweep 2.530 s (1001 pts)

st —+ Trig: FreeRun
#Atten: 30 dB

Ref Offset 1.9 dB
Ref 20.00 dBm

Avg Type: Log-Pwr
AvglHold: 10/10

Stop 26.50 GHz
2.530 5 (1001 pts)

O: Fast
|FGain:Low

Ref Offset 1.9 dB
Ref 20.00 dBm

~+. Trig: FreeRun
sAmen: 30 4B

Avg Type: Log-Pwr
AvglHold: 1010

LUV, SOV s dad

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)|

[ Keysight Spectram Anslyzes - Swept S

i "
Center Freq 13.265000000 GHz
PNO: Fast o
IFGaincLow

Trig: Fres Run
SAten: 30 4B

Avg Type: Log-Pwr
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Stop 26.50 GHz
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30MHz~26.5GHz
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Report No.: GTSL202110000195F02

7.7.2 Radiated Emission Method

Test Requirement: FCC Partl5 C Section 15.209
RSS-247 Section 3.3 & RSS-Gen Section 8.9
Test Method: ANSI C63.10: 2013 & RSS-Gen
Test Frequency Range: 9kHz to 26.5GHz
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak 200Hz 600Hz Quasi-peak
150KHz-30MHz Quasi-peak 9KHz 30KHz Quasi-peak
30MHz-1GHz Quasi-peak | 100KHz | 300KHz | Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
Peak 1MHz 10Hz Average
Limit: Frequency Limit (uv/m) Value Megissltj;ﬁ?eem
0.009MHz-0.490MHz 2400/F(KHz) QP 300m
0.490MHz-1.705MHz | 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP e
960MHz-1GHz 500 QP
Doy Gy 500 Average
5000 Peak
VeSSl For radiated emissions from 9kHz to 30MHz

Test Antenna

A

Tum Table... EUT

< §0cm >+ e Turn Table-

—é— [ Receiver |

For radiated emissions from 30MHz to1GHz

Global United Technology Services Co., Ltd.
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Report No.: GTSL202110000195F02

+Ir|

Test Antenna- |

Tum Table._,

< §0cm >4 - Turn Table-

_é_ | Receiver. |—| Preamplifiers |"'}I

For radiated emissions above 1GHz

[
Test Antenna.

<Ilm .. 4m >}
Tum Tablev -

<150cm >,

I Receiver: H Preamplifiers

Test Procedure:

1. The EUT was placed on the top of a rotating table (0.8m for below 1G
and 1.5m for above 1G) above the ground at a 3 meter camber. The
table was rotated 360 degrees to determine the position of the highest
radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case

and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect Function and

Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the

limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details
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Report No.: GTSL202110000195F02

Test environment:

Temp.: 26 °C

Humid.:

54%

Press.:

1012mbar

Test voltage:

AC 120V, 60Hz

Test results:

Pass

Remarks:

1. Only the worst case Main Antenna test data.
2. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement data:

B 9kHz~30MHz

The emission from 9 kHz-30MHz and 18-26.5GHz was pre-tested and found the result was 20dB lower
than the limit, and according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.
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Report No.: GTSL202110000195F02
Below 1GHz

Pre-scan all test modes, found worst case at 802.11b 2412MHz, and so only show the test result of 802.11b
2412MHz

Horizontal:

Radiated Emission Measurement

File ‘-DALS Data -#82 Date: 2021/10/15
70.0 dBu¥/m

60
FOC_PAAT15_B_03jn_0P

= | |
0 —
R M ‘J. /ﬂ \\M}'« . e o

10

0.0

30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit; FCC_PART15_B_03m_QP Power:  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m

M/N: SM-BLBPAR20
Mode: WIFI 2412MHz b

Note: DALS Lighting Inc. Operater:Jason

No. | FEhency | Resans | Eacr | bt abomi| sy oo | " | P | e
1 145.3506 23.16 15.00 38.16 43.50 | 5.34 QP 116 233 P

2 203.5228 27.79 11.91 39.70 4350 | 3.80 | QP 135 308 P

3 * | 230.0985 29.55 12.95 42.50 46.00 | 3.50 | QP 120 243 P

4 318.8170 14.61 15.24 29.85 46.00 |16.15| QP 163 347 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202110000195F02
Vertical:

Radiated Emission Measurement

File :-DALS Data #81 Date: 2021/10/15
70.0 dBu¥/m

60

FOC_PAAT15_B_03fn_Qp

50

i
0 | ) ,UP"Ja

LY NIRRT

20

iy UL
10
0.0
30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power;  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m
M/N: SM-BLBPAR20
Mode: WIFI 2412MHz b
Note: DALS Lighting Inc. Operater.Jason
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuv) | (dB/m) |(dBuV/m)|(@Buvim)| (dB) | P=° | (em) | (ceq) | P/F | Remark
38.7518 21.24 15.16 36.40 40.00 3.60 QP 115 321 P
2 * | 178.7584 26.37 13.73 40.10 43.50 3.40 QP 126 243 P
3 196.5098 27.52 11.98 39.50 43.50 | 4.00 QP 145 337 P
4 230.0985 29.15 12.95 4210 46.00 3.90 QP 171 251 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202110000195F02

Above 1GHz
Pre-scan all test modes, found worst case at 802.11b, and so only show the test result of
802.11b.

‘ Test mode: ‘ 802.11b ‘ Test channel: ‘ Lowest

Radiated Emission Measurement

File .DALS Data #147 Date: 2021/10/19
1000 dBu¥/m

FCC 15B BOVE 1G-PK

70

60

FCC 15B BOVE_1G_AVG

50 2 peak

ey ot
40 .@M"“""’ o P e il i i
) S

20

10

0.0

1000.000 3000.000 MHz) 6000.000 9000.000 18000.
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m

M/N: SM-BLBPAR20
Mode: WIFI 2412 MHz b

Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " " (MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuvim)| (@B) || ©em) | weg) | P/F | Remark
1% | 2412.005 87.65 3.99 91.64 / / peak | 116 212 /
2 4825.000 38.55 9.84 48.39 74.00 | 2561 | peak | 156 337 P
3 4825.000 3412 9.84 43.96 54.00 |10.04 | AVG | 149 28 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report

Test mode: 802.11b Test channel: Lowest
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Report No.: GTSL202110000195F02

Radiated Emission Measurement
File :DALS Data #148 Date: 2021/10/19
100.0 dBuV/m
1
90
80
FEC 15B BOVE 16-PK
70
60
FCE 15B BOVE_1G_AVG
50 -.5 peak
mewww
: Mﬂvw ﬂwwww
- wrmaw . W
20
10
0.0
1000.000 3000.000 (MHz2) 6000.000 9000.000 18000
Site 966 Chamber Polarization: Vertical Temperature 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m
M/N: SM-BLBPAR20
Mode: WIFI 2412 MHz b
Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " (MHz) | (@Buv) | (dB/m) |(@Buvim)|(cBuvim)| (@B) || (em) | (eq) | P/F | Remark
1% | 2412.012 89.21 3.99 93.20 / / peak | 139 115 /
2 4825.000 40.37 9.84 50.21 7400 |23.79 | peak | 141 352 P
3 4825.000 35.71 9.84 4555 5400 | 845 | AVG 130 217 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202110000195F02

‘ Test mode: 802.11b Test channel: Middle
Radiated Emission Measurement
File :DALS Data #150 Date: 2021/10/19
100.0 dBu¥/m
1
90
80
FEC 15B BOVE 1G-PK
70
60
FCC 15B BOVE_1G_AVG
50 > " peak
40 \E*WWW
ettt
30 JPA.WWY.MW
20
10
0.0
1000.000 3000.000 (MHz) 6000.000 3000.000 18000.
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m
M/N: SM-BLBPAR20
Mode: WIFI 2437 MHz b
Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " "MHz) | (dBuv) | (dB/m) |(dBuV/m)|(@Buvim)| (@B) |°%°%™ | em) | weg) | P/F | Remark
1 * | 2437.067 90.28 4.09 94 .37 ! / peak | 162 109 /
2 4874.000 36.72 10.03 46.75 7400 |[27.25| peak | 132 316 P
3 4874.000 31.88 10.03 41.91 54.00 [12.09 | AVG 17 58 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202110000195F02

| Test mode: | 802.11b Test channel: Middle
Radiated Emission Measurement
File :DALS Data #149 Date: 2021/10/19
100.0 dBu¥/m
1
90
80
FEC 15B BOVE 16-PK
70
60
FCC 15B BOVE_1G_AVG
50 & v pEak
WWMW
’ M,JMMMW ol | ]
20 WW\-MWW
20
10
0.0
1000.000 3000.000 MHz) 6000.000 9000.000 18000.
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit; FCC 15B BOVE 1G-PK Power.  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m
M/N: SM-BLBPAR20
Mode: WIFI 2437 MHz b
Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | \MHz) | (@Buv) | (@B/m) |(@Buvim)|(dBuvim)| (@B) | | (em) | (deq) | P/F | Remark
1 % | 2437.024 87.52 4.09 91.61 / / peak 152 165 /
2 4876.000 40.34 10.05 50.39 74.00 | 23.61 | peak 148 317 P
3 4876.000 35.76 10.05 45 81 54.00 8.19 | AVG 134 331 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 55 of 67



GTS

Report No.: GTSL202110000195F02

‘ Test mode: ‘ 802.11b Test channel: Highest

Radiated Emission Measurement

File :-DALS Data #1571 Date: 2021/10/19
100.0 dBu¥/m

80
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70

60

FCLC 158 BOVE_1G_AVG

50 5 /|peak
& WW
U
40 it Jﬂwww
e

W L

20

10

0.0

1000.000 3000.000 Hz) 6000.000 9000.000 18000

Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m

M/N: SM-BLBPAR20
Mode: WIFI 2462 MHz b

Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " "(MHz) | (dBuv) | (@B/m) |(dBuv/m)|(@Buvim)| (dB) | ¥ | em) | weo) | P/F | Remark
1 * | 2462.167 88.52 419 92.71 / / peak | 146 229 /
2 4915.667 36.43 10.18 46.61 7400 |27.39 | peak | 151 102 P
3 4915.667 31.29 10.18 41.47 54.00 | 1253 | AVG 138 59 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.

Global United Technology Services Co., Ltd.
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Report No.: GTSL202110000195F02

| Test mode: | 802.11b Test channel: Highest
Radiated Emission Measurement
File :DALS Data #152 Date: 2021/10/19
100.0 dBu¥/m
1
X
90
80
FEC 158 BOVE 16-PK
70
60
FCL 15B BOVE_1G_AVG
50 2 M i peak
40 ij DO e i
VWWM
30 Y M
20
10
0.0
1000.000 3000.000 (MHz] 6000.000 9000.000 18000.
Site 966 Chamber Polarization: Vertical Temperature 26(C)
Limit; FCC 15B BOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m
M/N: SM-BLBPARZ20
Mode: WIFI 2462 MHz b
Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " (MHz) | (dBuv) | (dBJm) |(dBuv/m)|(@Buvim)| (@B) P | @m) | wegy | P/F | Remark
1 * | 2462.000 87.83 419 92.02 / / peak | 121 225 /
2 4924 000 38.62 10.21 48.83 74.00 |2517 | peak | 119 108 P
3 4924.000 34.06 10.21 44 .27 54.00 9.73 | AVG 126 134 P
Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202110000195F02

‘ Test mode: | 802.11b Test channel: Lowest

Radiated Emission Measurement

File :DALS Data :#91 Date: 2021/10/15
100.0 dBu¥/m

FCC 15B ABOVE 1G-PK

70

60

FCC 15B ABOVE_1G_AVG

TR SIY: YW T T g P I T

50 peak

40

30

20

0.0
18000.000 (MHz) 26000.

Site 966 Chamber Polarization: Horizontal Temperature: 26(C)

Limit: FCC 15B ABOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %

EUT: LED Bulb Distance: 3m

M/N: SM-BLEPAR20
Mode: WIFI 2412MHz b

Note: DALS Lighting Inc. Operater:Jason
No. | Feincy | Readi | o | chmunm cbovi| iy | o | "5 | | e | Reman
1 19056.000 26.43 2278 49.21 7400 [2479 | peak | 108 214 P
19056.000 19.52 2278 42.30 5400 |[11.70| AVG | 126 235 P
3 21120.000 29.23 22.84 52.07 74.00 [21.93| peak | 133 240 P
4 * | 21120.000 22.65 22.84 4549 54.00 | 8.51 | AVG | 156 312 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: GTSL202110000195F02

‘ Test mode: | 802.11b Test channel: Lowest

Radiated Emission Measurement

File :-DALS Data :#92 Date: 2021/10/15
100.0 dBu¥/m

90

FCC 15B ABOVE 1G-PK

70

60

FCC 15B ABOVE_1G_AVG

3

% WMWWNW%W 7 I peck
40
30
20
10
0.0
18000.000 [MHz) 26000,

Site 966 Chamber Polarization: Vertical Temperature: 26(C)

Limit: FCC 15B ABOVE 1G-PK Power;  AC120V/60Hz Humidity: 54 %

EUT: LED Bulb Distance: 3m

M/N: SM-BLBPAR20

Mode: WIFI 2412MHz b

Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth

No- | “(MHz) | (dBuv) | (@B/m) |(dBuvim)|(dBuvim)| (@B) | " | ©em) | weay | P/F | Remark

1 21120.000 2773 22.84 50.57 7400 |23.43 | peak | 140 245 P

2 * | 21120.000 20.41 22.84 4325 5400 |10.75| AVG | 156 236 P

3 24664.000 28.87 20.58 4945 7400 |2455| peak | 128 211 P

4 24664.000 21.40 20.58 41.98 54.00 |12.02| AVG | 115 251 P

Remark:

1

Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

2 The emission levels of other frequencies are very lower than the limit and not show in test report.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL202110000195F02

| Test mode: | 802.11b Test channel: Middle
Radiated Emission Measurement
File :DALS Data 90 Date: 2021/10/15

100.0 dBu¥/m

FCC 158 ABOVE 1G-PK

70

60

FCC 15B ABOVE_1G_AVG

2

N WMMWWWWMWMWWM
40

30

20

EUT: LED Bulb
M/N: SM-BLBPARZ20
Mode: WIFI 2437MHz b

0.0

18000.000 (MHz) Z6000.
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit; FCC 15B ABOVE 1G-PK Power.  AC120V/60Hz Humidity: 54 %

Distance: 3m

Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth

No- | "(MHz) | (dBuv) | (dB/m) |(dBuvim)|@Buvim)| (dB) | "% | @m | (@ea) | P/F | Remark
1 19880.000 2567 2285 48.52 74.00 |[2548 | peak | 122 254 P

2 19880.000 18.36 22.85 41.21 54.00 [1279| AVG | 136 241 P

3 24568.000 29.91 20.61 50.52 74.00 |[2348 | peak | 115 147 P

4 * | 24568.000 22.41 20.61 43.02 54.00 [1098 | AVG | 136 255 P

Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 60 of 67



Report No.: GTSL202110000195F02

| Test mode: | 802.11b Test channel: Middle

Radiated Emission Measurement

File :DALS Data :#89 Date: 2021/10/15
1000 dBuV/m

FCC 15B ABOVE 1G-PK

70

60

FCC 15B ABOVE_1G_AVG

N

)

" WWWWW WWWNMW@WW peak

40

30

20

10

0.0

18000000 MHz) Z6000.
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 158 ABOVE 1G-PK Power:  AC120V/60Hz Humidity- 54 %
EUT: LED Bulb Distance: 3m

M/N: SM-BLBPAR20
Mode: WIFI 2437MHz b

Note: DALS Lighting Inc. Operater:Jason

No. | Feny | Read | oy |abauim) (chovi| gy | oo | " | e | e | Reman
20560.000 | 28.33 22.80 51.13 74.00 |[2287 | peak | 125 263 P

2 * | 20560.000 | 21.65 22.80 44.45 54.00 | 9.55 | AVG | 141 239 P

3 24528.000 30.33 20.66 50.99 74.00 |23.01| peak | 175 245 P

4 24528.000 | 22.69 20.66 43.35 54.00 [1065| AVG | 132 124 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 61 of 67



GTS

Report No.: GTSL202110000195F02

Test mode: 802.11b Test channel: Highest
Radiated Emission Measurement
File :-DALS Data #87 Date: 2021/10/15
100.0 dBu¥/m
90
80
FCC 158 ABOVE 1G-PK
70
60
FCC 15B ABOVE_1G_AVG
J' 3
) WWWMWWWWWWNMWWWMW*
A
40
30
20
10
0.0
18000.000 (MHz) 26000,
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m
M/N: SM-BLBPARZ20
Mode: WIFI 2462MHz b
Note: DALS Lighting Inc. Operater:Jason
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " (MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buvim)| (@B) | " | ©em) | @eqy | P/F | Remark
1 21688.000 26.27 23.28 4955 7400 |2445| peak | 119 321 P
2 * | 21688.000 19.45 23.28 4273 5400 |11.27| AVG | 131 145 p
3 24608.000 29.76 20.60 50.36 7400 |2364 | peak | 135 247 P
4 24608.000 21.36 20.60 41.96 54.00 |12.04 | AVG | 153 263 P
Remark:

1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Report No.: GTSL202110000195F02

| Test mode: | 802.11b Test channel: Highest

Radiated Emission Measurement

File ‘-DALS Data -#88 Date: 2021/10/15
100.0 dBu¥/m

FCC 158 ABOVE 1G-PK

70

60

FCC 15B ABOVE_1G_AVG

1 2
%0 WMWWMMW ﬁwww%wwdw&w peak

40

30

20

0.0

18000.000 MHz) 26000.
Site 966 Chamber Polarization: Vertical Temperature 26(C)
Limit: FCC 15B ABOVE 1G-PK Power:  AC120V/60Hz Humidity: 54 %
EUT: LED Bulb Distance: 3m

M/N: SM-BLBPAR20
Mode: WIFI 2462MHz b

Note: DALS Lighting Inc. Operater:Jason
No. |y | | e | s | o2 420 | e | e
1 20536.000 27.18 22.81 49.99 7400 |24.01 | peak | 162 245 P
20536.000 20.15 22 .81 42.96 5400 |11.04 | AVG | 119 219 P
23640.000 28.89 21.86 50.75 7400 |23.25| peak | 127 125 P
4 * | 23640.000 21.63 21.86 43.49 5400 |10.51| AVG | 113 203 P

Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 The emission levels of other frequencies are very lower than the limit and not show in test report.
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7.8 Frequency stability

Report No.: GTSL202110000195F02

Test Requirement: RSS-Gen Section 6.11& Section 8.11
Test Method: ANSI C63.10: 2013 & RSS-Gen
Limit: Manufactures of devices are responsible for ensuring frequency stability
such that an emission is maintained within the band of operation under all
conditions of normal operation as specified
Test Procedure: The EUT was setup to ANSI C63.10, 2013; tested to 2.1055 for
compliance to RSS-Gen requirements.
Test setup:
Temperature Chamber
Spectrum analyzer EUT
Att.
Variable Power Supply
Note : Measurement setup for testing on Antenna connector
Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Remark: Set the EUT transmits at un-modulation mode to test frequency stability.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A,Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Measurement data:

Report No.: GTSL202110000195F02

Frequency stability versus Temp.

Power Supply: AC 120V/60Hz

Operating 0 minute 2 minute 5 minute 10 minute
Temp. Frequency Measured Measured Measured Measured Pas_s
(°C) (MH2) Frequency Frequency Frequency Frequency [Fail
(MH2) (MH2) (MH2) (MH2)
2412 2411.998 2412.001 2412.002 2412.001 Pass
2422 2422.002 2422.002 2422.001 2422.000 Pass
-30 2437 2436.998 2436.997 2436.997 2436.997 Pass
2452 2452.001 2452.001 2452.000 2451.999 Pass
2462 2462.001 2462.000 2462.001 2462.002 Pass
2412 2411.999 2412.000 2412.000 2412.001 Pass
2422 2422.001 2422.003 2422.001 2421.995 Pass
-20 2437 2436.997 2436.996 2436.996 2436.996 Pass
2452 2452.001 2452.003 2451.995 2452.000 Pass
2462 2462.000 2462.000 2462.002 2462.003 Pass
2412 2412.001 2411.998 2412.001 2411.996 Pass
2422 2422.002 2422.000 2422.000 2422.002 Pass
-10 2437 2436.998 2436.997 2436.999 2437.001 Pass
2452 2452.002 2452.001 2452.002 2452.000 Pass
2462 2462.001 2462.003 2462.003 2462.004 Pass
2412 2412.002 2411.998 2412.001 2412.001 Pass
2400 2422.001 2422.002 2421.997 2422.003 Pass
0 2437 2436.997 2436.999 2436.996 2436.995 Pass
2452 2452.000 2452.001 2452.000 2452.002 Pass
2462 2462.002 2462.000 2462.002 2462.001 Pass
2412 2412.001 2411.997 2412.003 2412.000 Pass
2422 2422.002 2422.000 2422.000 2422.002 Pass
10 2437 2436.998 2436.999 2436.997 2437.003 Pass
2452 2452.003 2452.002 2452.000 2452.000 Pass
2462 2462.003 2462.001 2462.002 2462.001 Pass
2412 2411.996 2412.002 2412.002 2412.004 Pass
2400 2422.002 2422.000 2422.001 2422.000 Pass
20 2437 2436.999 2436.999 2436.998 2436.997 Pass
2452 2452.001 2452.001 2451.996 2452.000 Pass
2462 2462.002 2462.000 2462.002 2462.003 Pass
2412 2412.003 2411.998 2412.000 2412.002 Pass
2422 2422.001 2422.000 2421.994 2422.001 Pass
30 2437 2436.998 2436.999 2436.997 2437.000 Pass
2452 2452.000 2452.002 2452.000 2452.002 Pass
2462 2462.002 2462.000 2462.001 2462.001 Pass
2412 2411.997 2412.003 2412.002 2412.003 Pass
2422 2422.001 2422.000 2422.000 2422.001 Pass
40 2437 2436.999 2436.997 2436.998 2436.997 Pass
2452 2452.001 2452.002 2452.001 2452.002 Pass
2462 2462.000 2462.003 2461.997 2462.000 Pass
2412 2411.998 2412.001 2412.002 2412.001 Pass
2422 2422.000 2422.000 2422.001 2422.002 Pass
50 2437 2436.999 2436.996 2436.995 2436.998 Pass
2452 2452.001 2451.995 2452.002 2452.000 Pass
2462 2462.002 2462.000 2462.000 2462.001 Pass
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Report No.: GTSL202110000195F02

Frequency stability versus Voltage

Temperature: 25°C

Operating 0 minute 2 minute 5 minute 10 minute
Power Frequency Measured Measured Measured Measured Pas_s
Supply (MHz) Frequency Frequency Frequency Frequency [Fail

(MHz) (MH2) (MH2z2) (MHz)

2412 2412.001 2411.996 2412.001 2412.001 Pass
AC 2422 2422.000 2422.003 2421.999 2422.002 Pass
120V/60Hz 2437 2437.002 2436.998 2436.999 2436.997 Pass
2452 2452.001 2452.001 2452.000 2452.000 Pass
2462 2461.998 2461.998 2462.002 2462.002 Pass
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8 Test Setup Photo

Reference to the appendix | for details.

Report No.: GTSL202110000195F02

9 EUT Constructional Details

Reference to the appendix Il for details.
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